FY700 SPARE PARTS BOOK




1. FRAME MISCELLANEOUS COVER COMPONENTS (1)




—. BE5EHAE 1. FRAME MISCELLANEOUS COVER COMPONENTS (1)

NO. Drawing NO. AR Parts name Qty.
1 1-1 R ES ARM SHAFT FRONT BUSHING 1
2 1-2 [i] 5E 24T GB77 M4 X 4 GB77 M4X4 FIXING SCREW 2
3 1-3 F SR Us) HANDLE BRACKET GROUP (BACK) 1
4 1-4 FAR HANDLE 1
5 1-5 EHHR 14 3 X 6 NEEDLE PLATE LOCATION PIN(3X6) 2
6 1-6 I24TGB/T845 ST2.9X6.5 |GB/T845 ST2.9X 6.5 SCREW 1
7 1-7 JT 14418 GB/T896 4 GB/T896 4 SPLIT WASHER 1
8 1-8 TSR GHD HANDLE BRACKET GROUP (FRONT) 1
9 1-9 J24TGB/T818 M4 X 8 GB/T818 M4 X8 SCREW 2
10 1-10 [H =8 5 a1 4l FRONT COVER GUIDING SHAFT 1
11 1-11 J24TGB/T818 M4 X 8 GB/T818 M4 X8 SCREW 1
12 1-12 [T FACE COVER 1
13 1-13 ] THREAD CUTTER 1
14 1-14 YL THREAD CUTTER HOLDER 1
15 1-15 B CLAMP RING 1
16 1-16 e divEnYE] RUBBER WASHER 3
17 1-17 15 i 3 Pl 45 T RUBBER WASHER SCREW 3
18 1-18 I24TGB/T818 M4 X8 GB/T818 M4X8 SCREW 1
19 1-19 J24TGB/T818 M4 X 8 GB/T818 M4 X8 SCREW 1
20 1-20 i AR STRENGTHENING PLATE 1
21 1-21 o R T ALTITUDE ADJUSTING SPRING 1
22 1-22 E AT ALTITUDE ADJUSTING RUBBER 1
23 1-23 JEEAR SOLEPLATE 1
24 1-24 I24TGB/T818 M4 X8 GB/T818 M4 X8 SCREW 2
25 1-25 T EER LOWER COVER PLATE 1
26 1-26 I24TGB/T818 M4 X8 GB/T818 M4X8 SCREW 2
27 1-27 sEE SEWING BED COVER 1
28 1-28 A B R A A AUXILIARY BED GROUP 1
29 1-29 i Eh R AUXILIARY BED COVER
30 1-30 AR AUXILIARY BED
31 1-31 B AR FAR AUXILIARY BED CARD 1
32 1-32 L7 SHELL 1
33 1-33 ) ERIES] ARM SHAFT BACK BUSHING 1

%3




‘2. FRAME MISCELLANEOUS COVER COMPONENTS (2)

# 4



SeiltE 2. FRAME

MISCELLANEOUS COVER COMPONENTS (2)

NO. Drawing NO. LR Parts name Qty.
1 2-1 R 254 FRONT COVER PLATE 1
2 2-2 2R BER CIRCUIT BOARD 1
3 2-3 J24TGB/T845 ST2.9X5  |GB/T845 ST2.9X5 SCREW 3
6 2-6 Ja s/ b i START/STOP_BUTTON 1
7 2-7 IRAETAL REVERSE STITCH BUTTON 1
8 2-8 gLl THREAD TRIMMING BUTTON 1
9 2-9 3 i 1L 3% e CONTROL KNOB LINK BASE 1
10 2-10 124T GB/T818 M4 X8 GB/T818 M4X8 SCREW 2
11 2-11 JE TR BACK COVER PLATE 1
12 2-12 AT SCREW 3
13 2-13 A7 R TENSION ADJUSTING COVER PLATE 1
14 2-14 1247 GB/T818 M3 X6 GB/T818 M3 X6 SCREW 1
15 2-15 18RI F PRESSER FOOT LIFT WRENCH 1
16 2-16 I 4 T4l PRESSER FOOT LIFT WRENCH SHAFT 1
17 2-17 1 RS HEL R AR PCB FOR SENSOR 1
18 2-18 I24TGB/T818 M4 X8 GB/T818 M4X8 SCREW 1
19 2-19 [0 UPPER COVER PLATE 1
20 2-20 2RI M4 THREAD TRACE STICKER 1
21 2-21 % UPPER COVER 1
22 2-22 I24TGB/T818 M4 X8 GB/T818 M4 X8 SCREW 4
23 2-23 2 Hil 41 THREAD SHAFT HOLDER 1
24 2-24 28 il AL THREAD SHAFT HOLDER PIN 1
25 2-25 2R i SPOOL CAP 1
26 2-26 I24TGB/T845 ST2.9X6.5 |GB/T845 ST2.9X 6.5 SCREW 2
27 2-27 GR2k T A A WINDING DIRECTOR GROUP 1
28 2-28 Sk S A WINDING DIRECTOR
29 2-29 L SPRING
30 2-30 LR28 T IRET WINDING DIRECTOR SCREW
31 2-31 SRR THREAD GUIDE DISC
32 2-32 B CLAMP_RING
33 2-33 g WASHER
34 2-34 5 [ A A A DIRECTOR MOUNTING BRACKET 1
35 2-35 1242 GB/T845 ST2.9X9  |GB/T845 ST2.9X9 SCREW 1
36 2-36 T g )4 SPEED CONTROL KNOB 1
37 2-37 2R CIRCUIT BOARD 1
39 2-39 I24TGB/T818 M4 X8 GB/T818 M4X8 SCREW 3
40 2-40 FL 2 S A0 WIRE HOLDER 1
41 2-41 I24TGB/T818 M4 X8 GB/T818 M4 X8 SCREW 1
42 2-42 LED4T LED LIGHT 1
43 2-43 LED] = LED LIGHT COVER 1
54 2-54 2 ih THREAD GUIDE STICKER 1
55 2-55 A2 R INSULATION DIVIDER 1
56 2-56 BoREE LCD screen 1
58 2-58 2B B4 [ BOBBIN DISC CLOSING RING 1
59 2-59 T 5 A P A 1 FRONT COVER PLATE EXPANSION PLATE 1 1
60 2-60 Bl 25 AR B A 2 FRONT COVER PLATE EXPANSION PLATE 2 1
61 2-61 il 55 AR B AR 3 FRONT COVER PLATE EXPANSION PLATE 3 1

%5 I




3. THROAT PLATE COMPONENTS

17

-



=, EHRER: 3. THROAT PLATE COMPONENTS

NO. Drawing NO. LR Parts name Qty.
1 3-1 £ G100 G100 NEEDLE PLATE 1
2 3-2 G210 G210 NEEDLE PLATE 1
3 3-3 AR 25 TF 4L SHUTTLE COVER SWITCH KNOB 1
4 3-4 FA M) DUSTING BRUSH (SMALL) 1
5 3-5 JERR A SE LR RIGHT LOCATION PLATE FOR SHUTTLE 1
6 3-6 I24TGB/T818 M2X 2 GB/T818 M2X2 SCREW 1
7 3-7 J2ETGB/T818 M2X 2 GB/T818 M2X2 SCREW 2
8 3-8 I24TGB/T818 M2X0.4 L=3 |GB/T818 M2X0.4 L=3 SCREW 1
9 3-9 ENAN | DUSTING BRUSH 2
10 3-10 JHEAR 2 51 R AR SHUTTLE COVER ELASTIC PRESSER PLATE 1
11 3-11 AR A SE STAR LEFT LOCATION PLATE FOR SHUTTLE 1
12 3-12 1242 5T GB/T818 M2X 4 GB/T818 M2X4 SCREW 2
13 3-13 A A THREAD GUIDER 1
14 3-14 AR NEEDLE PLATE 1
15 3-15 SRR IEAR THREAD GUIDE PRESSER PLATE 1
16 3-16 HHBIEET THREAD PLATE SCREW 2
17 3-17 AR 5 SHUTTLE COVER 1
18 3-18 HEYIn THREAD CUT BLADE 1

E A




4. UPPER SHAFT & TAKE UP COMPONENTS

8 W



PU. 504 4. UPPER SHAFT&TAKE UP COMPONENTS

NO. Drawing NO. LR Parts name Qty.
1 4-1 - ARM SHAFT 1
2 4-2 P Al B ARM SHAFT BALANCE WEIGHT 1
3 4-3 SEATE4X 20 LOCATION PIN (4 X 20) 1
4 4-4 4 P ARM_SHAFT CLOSING RING 1
5 4-5 BEATGB/T77 M6X 4 GB/T77 M6X4 SCREW 2
6 4-6 it GRATING 1
7 4-7 B RUBBER RING 1
8 4-8 L H[FE AR ARM SHAFT SYNCHRONOUS BELT PULLEY 1
9 4-9 Bl R 2P e e A ARM SHAFT SYNCHRONOUS BELT PULLEY LOCATION PIN 1
10 4-10 I2ATGB/T77 M3 X3 GB/T77 M3X3 SCREW 1
11 4-11 JEO$41E 8 SPLIT WASHER 8 2
12 4-12 BT MOTOR BELT PULLEY 1
13 4-13 HLAL R A MOTOR BELT PULLEY PIN 1
14 4-14 I2ATGB/T77 M3 X3 GB/T77 M3X3 SCREW 1
15 4-15 JE$41E 8 SPLIT WASHER 8 1
16 4-16 Fie HANDWHEEL 1
17 4-17 FhR e HANDWHEEL LOCATION PIN 1
18 4-18 I25TGB/T77 M3 X3 GB/T77 M3X3 SCREW 1
19 4-19 AT AT NEEDLE ROD LINK LEVER 1
20 4-20 BRZBAT 404 THREAD TAKE UP LEVER GROUP 1
21 4-21 BheR i THREAD TAKE UP LEVER CRANK 1
22 4-22 PRERIEAT THREAD TAKE UP LINK LEVER 1
23 4-23 BELAT 24 THREAD TAKE UP LEVER GROUP 1
24 4-24 PR IEAT A THREAD TAKE UP LINK LEVER PIN 1
25 4-25 JF %408 6 SPLIT WASHER 6 1
26 4-26 AR E 4 ELASTIC CLOSING RING 4 FOR SHAFT 2
27 4-27 HRLRAT R 3 THREAD TAKE UP LEVER CIRCLIP 1
28 4-28 L ghE BT ARM SHAFT SYNCHRONOUS BELT 1
29 4-29 L ] SPRING WASHER 1
30 4-30 I25TGB/T77 M5 X5 GB/T77 M5X5 SCREW 2
31 4-31 J24TGB/T818 M4 X 14 GB/T818 M4 X 14 SCREW 1
32 4-32 R TENSION PULLEY HOLDER 1
33 4-33 ik B TENSION PULLEY 1
34 4-34 I 134 SPLIT WASHER 1
35 4-35 J24TGB/T818 M4 X 8 GB/T818 M4 X8 SCREW 1

%9l




5. NEEDLE BAR & NEEDLE THREADER COMPONENTS

—38

4 %1 1

Gr—c
g

10 W



T BHAF. AEhE&EBE 5. NEEDLE BARGNEEDLE THRADER COMPONENTS

NO. Drawing NO. LR Parts name Qty.
1 5-1 EAF LA NEEDLE LEVER GROUP 1
2 5-2 ET g NEEDLE CLAMP GROUP 1
3 5-3 FRIRTF THREADING WRENCH 1
4 54 IR TFAE THREADING WRENCH LEVER 1
5 5-5 BT AT 3% e 2 44 NEEDLE LEVER LINK SHAFT GROUP 1
6 5-6 AT IE NEEDLE LEVER LINK SHAFT 1
7 5-7 AR NEEDLE LEVER LINK PIN 1
8 5-8 AT IEREES 25T GB/T77 M4 X 4|GB/T77 M4 X4 NEEDLE LEVER LINK PIN SCREW 1
9 5-9 E AT NEEDLE LEVER CLAMP RING 1
10 5-10 A BB RZ4T GB/T77 M3 X3 |GB/T77 M3X3 NEEDLE LEVER CLAMP RING SCREW 1
11 5-11 ks R DA THREADER LOCATION PIN 1
12 5-12 2R 5[ A THREAD GUIDE BASE PIN 1
13 5-13 FRIRTF THREADING WRENCH TENSION SPRING 1
14 5-14 LR (U THREADER (GROUP) 1
15 5-15 o 2k G ) A THREAD GUIDE BASE SPRING 1
16 5-16 HLEE NEEDLE 1
17 5-17 T2 558 NEEDLE LEVER SWINGING RACK 1
18 5-18 AT IR B 40l NEEDLE LEVER SWINGING RACK SUPPORTING SHAFT 1
19 5-19 AT Bh A A NEEDLE ROD SWINGING RACK LINK PIN 1
20 5-20 VL IE B 3. 2X6.5X0. 15 |WAVEFORM WASHER 1
21 5-21 JEATGB/T77 M3 X3 GB/T77 M3X3 SCREW 1
22 5-22 JFEO34E 2 SPLIT WASHER 2 1
23 5-23 SR Gl SUPPORTING SHAFT SPRING 1
24 5-24 SRR A SUPPORTING SHAFT ADJUSTING PIN 1
25 5-25 BEATGB/T77 MAX 4 GB/T77 MAX4 SCREW 1
26 5-26 AT IR S EFE dh AR NEEDLE LEVER OSCILLATING LINK CRANK 1
27 5-27 BT AT $E B b 2H A4 NEEDLE LEVER OSCILLATING PLATE GROUP 1
28 5-28 GANBEE]C ) SPLIT WASHER 3 1
29 5-29 J24TGB/T818 M4 X 6 GB/T818 M4 X6 SCREW 1
30 5-30 P8 50 7% F2 [ 52 AR OSCILLATING LINK FIXING PLATE 1
31 5-31 B AT OSCILLATING LEVER 1
32 5-32 I24TGB/T818 M4 X8 GB/T818 M4 X8 SCREW 1
33 5-33 B ARG 4R FRONT PLATE BRACKET 1
34 5-34 EETE CLOSING RING 1
35 5-35 JEATGB/T77 M3 X3 GB/T77 M3X3 SCREW 1
36 5-36 e TL Vi SEAN SWINGING RACK LR TENSION SPRING 1
37 5-37 19 2h BT S fr SWINGING RACK FRONT-BACK TENSION SPRING 1
38 5-38 FLR AT THREADING LEVER 1
39 5-39 2 X 8 SPRING PIN(2X8) 1
40 5-40 GANBEE]C ) SPLIT WASHER 3 1

11 W




6. PRESSER MECHANISM & NEEDLE THROWING COMPONENTS

12 W



75. JEFF#E44 6. PRESSER MECHANTISH& NEEDLE THROWING COMPONENTS

NO. Drawing NO. LR Parts name Qty.
1 6-1 6 I 2 B0 R 20 1 PRESSER FOOT LIFT SWINGING RACK PLATE GROUP 1
2 6-2 AR EFE AL THREAD SLACK LINK LEVER GROUP 1
3 6-3 GANSEE]CR) SPLIT WASHER 1
4 6-4 AR LEAF SWITCH 1
5 6-5 FALRERE 5 AR THREAD SLACK LINK LEVER ADJUSTING PLATE 1
6 6-6 I24TGB/T818 M3 X4 GB/T818 M3X4 SCREW 1
7 6-7 36 SR Eh 3R 4 1 PRESSER FOOT LIFT SWINGING RACK PLATE GROUP 1
8 6-8 EETTIL SN SWINGING RACK TORSION SPRING 1
9 6-9 JE$4E 4 SPLIT WASHER 4 1
10 6-10 AT SCREW 2
11 6-11 J247GB/T818 M3 X5 GB/T818 M3 X5 SCREW 1
12 6-12 I I G 2 A A LEAF SW MOUNTING BRACKET 1
13 6-13 JEAE PRESSER LEVER 1
14 6-14 JEAT 5 [ AT PRESSOER LEVER GUIDE ROD 1
15 6-15 JE$4E 4 SPLIT WASHER 4 2
16 6-16 P24TGB/T77 M4X0.7 L=6  |GB/T77 M4X0.7 L=6 SCREW 1
17 6-17 BURIRTE A BUTTONHOLE WRENCH (GROUP) 1
18 6-18 JEFEE PRESSER LEVER SPRING 1
19 6-19 JEASEE (1D PRESSER LEVER GUIDE HOLDER (UPPPER) 1
20 6-20 I24TGB/T77 M5X6 GB/T77 M5X6 SCREW 1
21 6-21 FE$4E 4 SPLIT WASHER 4 1
22 6-22 EAFEEE (R PRESSER LEVER GUIDE BRACKET (LOWER) 1
23 6-23 JEFE S5 A PRESSER LEVER GUIDE BRACKET COVER PLATE 1
24 6-24 JE AR PRESSER FOOT HANDLE 1
25 6-25 T IR T PRESSER FOOT SCREW 1
26 6-26 JE PRESSER FOOT 1
27 6-27 Eie) WASHER 1
28 6-28 124TGB/T818 M3X 10 GB/T818 M3X 10 SCREW 1
29 6-29 U A IS LINK PLATE BUSHING 1
30 6-30 I24TGB/T818 M3 X4 GB/T818 M3 X4 SCREW 1
31 6-31 RN IR ISR OSCILLATING STOPPER RUBBER 1
32 6-32 E5h5e SWINGING RACK 1
33 6-33
34 6-34
35 6-35
36 6-36 5 IR TR REAR COVER MOUNTING LINK PLATE 1
37 6-37 J24TGB/T818 M4 X 6 GB/T818 M4 X6 SCREW 2
38 6-38 JEAT S BR AR A PRESSER LEVER HOLDER GROUP 1
39 6-39 J24TGB/T818 M4 X 6 GB/T818 M4 X6 SCREW 2
40 6-40 AT HLAL CYCLOID NEEDLE MOTOR 1
41 6-41 B24TGB/T818 M3 X4 GB/T818 M3 X4 SCREW 2
42 6-42 HL WL i MOTOR GEAR 1
43 6-43 JEATGB/T77 M3 X3 GB/T77 M3X3 SCREW 2
44 6-44 1 B AR SWINGING RACK LINK PLATE 1
45 6-45 WL PLASTC WASHER 1
46 6-46 124TGB/T818 M3X8 GB/T818 M3X8 SCREW 1
47 6-47 1273t SWINGING TOOTH 1
48 6-48 JFO$4E 4 SPLIT WASHER 4 1
49 6-49 FE BN Vi S8 SLAR OSCILLATING TOOTH LOCATION PLATE 1

13 W




7. FEED MECHANISM COMPONENTS

_]3_

o140



. iEREE 7. FEED

MECHANISM COMPONENTS

NO. Drawing NO. AR Parts name Qty.
1 7-1 YIRS ECCENTRIC BUSHING 1
2 7-2 FEERE2 X8 SPRING PIN(2X8) 2
3 7-3 YIRS ECCENTRIC BUSHING 1
4 -4 A CAM 1
5 7-5 FEERI2 X 12 SPRING PIN(2 X 12) 1
6 7-6 JERL T AR FEED DOG ADJUSTING CRANK 1
7 -7 T AR ADJUSTING CRANK BUSHING 1
8 7-8 AT A A ADJUSTING CRANK SHAFT 1
9 7-9 AT A R ADJUSTING CRANK BASE 1
10 7-10 RN A ADJUSTING CRANK LINK SHAFT 1
11 7-11 [ 5E 4T GB/T77 M3X4  |GB/T77 M3X4 FIXING SCREW 1
12 7-12 124TGB/T818 M3X6 GB/T818 M3X6 SCREW 2
13 7-13 GANSEE]CR) SPLIT WASHER 3 2
14 7-14 P WASHER 2
15 7-15 LR FEED HOLDER 1
16 7-16 By S il FEED SHAFT 1
17 7-17 JEO$4E 7 SPLIT WASHER 7 1
18 7-18 EETE CLOSING RING 1
19 7-19 [ sER%TGB/T77 M4X4  |GB/T77 M4 X4 FIXING SCREW 2
20 7-20 T B0 TEETH HOLDER BASE 1
21 7-21 LR RN e 4 FEED OSCILLATING PIN(LEFT) 1
22 7-22 ERR A FEED OSCILLATING PIN(RIGHT) 1
23 7-23 g WASHER 2
24 7-24 [ 5E 24T GB/T77 M4X4  |GB/T77 M4X4 FIXING SCREW 2
25 7-25 12 REMA M4 NUT 2
26 7-26 PB4 TGB/T818 M4X 14 |GB/T818 M4X 14 ADJUSTING SCREW 1
27 7-27 Fan TOOTH HOLDER 1
28 7-28 o TOOTH HOLDER PIN 1
29 7-29 3 WASHER 2
30 7-30 [ 5E 24T GB/T77 M4X4  |GB/T77 M4X4 FIXING SCREW 2
31 7-31 JE$4E 4 SPLIT WASHER 4 1
32 7-32 AL AT 5 FEED LEVER SPRING 1
33 7-33 R FEED DOG 1
34 7-34 LR FIZATGB/T818 M3X6  |GB/T818 M3X6 FEED DOG SCREW 2
35 7-35 LR FEED LEVER 1
36 7-36 1245TGB/T818 M3X6 GB/T818 M3X6 SCREW 2
37 7-37 IERHE S AN FEED OSCILLATING CRANK 1
38 7-38 R Y SPRING TENSION PIN 1
39 7-39 E0A TENSION SPRING 1
40 7-40 SRR ST FEED OSCILLATING SLIDE BAR 1
41 7-41 ] 5E AT GB/T77 M4X4  |GB/T77 M4X4 SCREW 1
42 7-42 124TGB/T818 M4 X 14 GB/T818 M4X 14 SCREW 2
43 7-43 BRI e FEED MOTOR MOUNTING BRACKET 1
44 7-44 I24TGB/T818 M4 X8 GB/T818 M4X8 SCREW 1
45 7-45 POy B S FEED BUSHING 1
46 7-46 BRI AR FEED BUSHING PRESSER PLATE 1
47 7-47 J24TGB/T818 M4 X 8 GB/T818 M4 X8 SCREW 2
48 7-48 I 134 SPLIT WASHER 1
49 7-49 Yigia il WAVEFORM WASHER 1
50 7-50 P WASHER 1
51 7-51 i SPRING 1
52 7-52 U5 T J DROP TEETH BASE 1
53 7-53 EEHE ) FEED OSCILLATING SHAFT 1
54 7-54 EA TENSION SPRING 1
55 7-55 FE$4E 4 SPLIT WASHER 4 2
56 7-56 AL AL FEED MOTOR 1
57 7-57 Joy s AEEN)NISE FEED MOTOR GEAR 1
58 7-58 I2ATGB/T77 M3 X3 GB/T77 M3X3 SCREW 2
59 7-59 IEREHLE R FEED MOTOR LINK PLATE 1
60 7-60 [RAS STOP_BLOCK 1
61 7-61 L TORSION SPRING 1
62 7-62 e RUBBER RING 1
63 7-63 J2ETGB/T845 ST2.9X5  |GB/T845 ST2.9X5 SCREW 1
64 7-64 P WASHER 1

15 W




65 7-65 TALIRET AXTAL SCREW 1
66 7-66 PP ELASTIC WASHER 1
67 7-67 3 WASHER 2
68 7-68 I iEAT AXTAL SCREW 1
69 7-69 L SPRING 1
70 7-70 HEHE S A FEED OSCILLATING GEAR 1
71 7-71 NG AR OSCILLATING TEETH PRESSER PLATE 1
72 7-72 EA TENSION SPRING 1
73 7-73 FEERI2 X 12 SPRING PIN(2 X 12) 1
74 7-74 I 134 SPLIT WASHER 1
75 7-75 E6. 2 X 13X 1 WASHER (6. 2 X 13X 1) 1
76 7-76 iR GEFRT) LOWER FEED KNOB(DROP_TEETH WRENCH) 1
77 7-71 - COLLAR 1

16 W




8. LOWER SHAFT & HOOK COMPONENTS

—]5,

E RV



J\. Rl R4 LOWER SHAFT& HOOK COMPONENTS

NO. Drawing NO. LR Parts name Qty.
1 8-1 il LOWER SHAFT 1
2 8-2 THEHE LOWER SHAFT BACK BUSHING 1
3 8-3 JE$4E 7 SPLIT WASHER 7 1
4 84 EETE CLOSING RING 1
5 8-5 BEATGB/T77 MAX 4 GB/T77 M4X4 SCREW 2
6 8-6 T AER B LOWER SHAFT SHUTTLE DRIVE GEAR 1
7 87 BEATMA X 4 M4 X4 SCREW 2
8 8-8 Tl 4 LOWER SHAFT HOLDER 1
9 8-9 I2ET SCREW 2
10 8-10 I G LOWER SHAFT SYNCHRONOUS BELT PULLEY 1
11 8-11 BEATGB/T77 MAX 4 GB/T77 M4X4 SCREW 2
12 8-12 FERR S PR SHUTTLE SUPPORT SOLEPLATE 1
13 8-13 FEAR SHUTTLE SUPPORT 1
14 8-14 I24TGB/T818 M4 X8 GB/T818 M4X8 SCREW 2
15 8-15 AR AT SHUTTLE GROUP 1
16 8-16 RO SHUTTLE CORE GROUP 1
17 8-17 Fth s SHUTTLE CORE COVER 1
18 8-18 PR SRR SHUTTLE THREAD GUIDE 1
19 8-19 A HE A ADJUSTING SPRING A 1
20 8-20 R B ADJUSTING SPRING B 1
21 8-21 AT ADJUSTING SCREW 1
22 8-22 AT SCREW 1
23 8-23 g WASHER 1
24 8-24 WRARY1E HOOK BED GROUP 1
25 8-25 AR HOOK BED BODY GROUP 1
26 8-26 HE B CROCHET PROTECTION 1
27 8-27 BEATM2 X 3 M2X 3 SCREW 1
28 8-28 AN HOOK BED SOLEPLATE 1
29 8-29 BEETM2 X 3 M2X 3 SCREW 1
30 8-30 R AR HOOK BED BODY 1
31 8-31 M R HOOK BED PIN 1
32 8-32 6.2X9.5X0. 53 WASHER (6. 2 X 9. 5X0. 5) 1
33 8-33 Tl 2 P MAGNETIC WASHER 1
34 8-34 I2ATGB/T77 M4 X4 GB/T77 MAX4 SCREW 1
35 8-35 J24TGB/T818 M3 X6 GB/T818 M3 X6 SCREW 2
36 8-36 I24TGB/T818 M4 X8 GB/T818 M4X8 SCREW 4
37 8-37 PR Jie it [H 45 41 SHUTTLE REVOLVING RHEOSTAT GROUP 1
38 8-38 ER G PEPH AR SHUTTLE SELECTOR RHEOSTAT 1
39 8-39 [ 25 e 5 RHEOSTAT SPRING 1
40 8-40 P SPRING HOLDER 1
41 8-41 J24TGB/T818 M2X 3 GB/T818 M2X3 SCREW 1
42 8-42 I24TGB/T818 M4 X6 GB/T818 M4 X6 SCREW 1
43 8-43 BB EIAR THREAD TRIMMING SHAFT DAMPER 1
44 8-44 I24TGB/T818 M4 X6 GB/T818 M4X6 SCREW 2
45 8-45 6.2X9.5X0. 53 WASHER (6. 2 X 9. 5 X 0. 5) 1
46 8-46 124TGB/T818 M3X6 GB/T818 M3X6 SCREW 2
47 8-47 it SHUTTLE CORE 1
48 8-48 I EES LOWER SHAFT FRONT BUSHING 1
49 8-49 INEES N LOWER SHAFT BUSHING PRESSER PLATE 2

18 W




9. THREAD TRIMMER COMPONENTS (FOR G210)

,]7,

19 W



Ju. BIZEE 9. THREAD TRIMMER COMPONENTS

NO. Drawing NO. AR Parts name Qty.
1 9-1 BYZBME THREAD TRIMMING CAM 1
2 9-2 IZ4TGB/T77 M3 X3 GB/T77 M3X3 SCREW 2
3 9-3 IRA DRIVE CAM BASE 1
4 9-4 WZLE M3 M3 NUT 2
5 9-5 I24TGB/T818 M3X8 GB/T818 M3X8 SCREW 2
6 9-6 IRF) M FEAE DRIVE CAM BRACKET 1
7 9-7 24T GB/T818 M3X6 GB/T818 M3X6 SCREW 2
8 9-8 X5 A DRIVE CAM 1
9 9-9 M B CAM DRIVE GEAR 1
10 9-10 FHERE2 X8 SPRING PIN(2X8) 1
11 9-11 BB M A T THREAD TRIMMING CAM SHAFT 1
12 9-12 BY2E 7 IR RE L A THREAD TRIMMING CUTTER BOTTOM BASE GROUP 1
13 9-13 1275 SWINGIING RACK 1
14 9-14 JFO44E 4 SPLIT WASHER 4 1
15 9-15 g WASHER 1
16 9-16 EFER LINK LEVER ROLLER 2
17 9-17 GANSEETE) SPLIT WASHER 1
18 9-18 i SPRING 1
19 9-19 BRI SUPPOET BASE 1
20 9-20 JFO44E 4 SPLIT WASHER 4 1
21 9-21 IR B AT 2 A DRIVE LINK LEVER GROUP 1
22 9-22 JFEO44E 3 SPLIT WASHER 3 1
23 9-23 g WASHER 1
24 9-24 DR B 32 T 5 3 DRIVE LINK LEVER SPRING 1
25 9-25 BRI BN THREAD TRIMMING LINK PLATE 1
26 9-26 JFEO4%E 3 SPLIT WASHER 3 1
27 9-27 RS IR THRADING HOOKER GUIDE PLATE 1
28 9-28 I24TGB/T818 M3 X6 GB/T818 M3 X6 SCREW 3
29 9-29 AR (K THREAD HOOKER (LONG) 1
30 9-30 HE I SASH TOOL 1
31 9-31 JE$4E 4 SPLIT WASHER 4 1
32 9-32 JJ e CUTTER BASE 1
33 9-33 J24TGB/T818 M3 X6 GB/T818 M3 X6 SCREW 1
34 9-34 JlgE CUTTER COVER 1
35 9-35 J24TGB/T818 M3 X6 GB/T818 M3 X6 SCREW 1
36 9-36 AT RETD) THREAD HOOKER (SHORT) 1
37 9-37 D] THREAD CUTTER 1
38 9-38 R THREAD JAMMING BRUSH 1
39 9-39 [TRk2AE T LIFT HOOKER 1
40 9-40 JFEO$4E 2 SPLIT WASHER 2 2
41 9-41 3. 1X5.4X0.5 WASHER (3. 1 X 5. 4X0.5) 2
42 9-42 124TGB/T818 M4X8 GB/T818 M4X8 SCREW 2
43 9-43 B 2R LS 4 THREAD TRIMMING MOTOR HOLDER 1
44 9-44 BY2R HBL THREAD TRIMMING MOTOR 1
45 9-45 J24TGB/T818 M3 X6 GB/T818 M3 X6 SCREW 2
46 9-46 LR H AL AT THREAD TRIMMING MOTOR GEAR 1
47 9-47 BEATM3 X 3 M3X 3 SCREW 2
48 9-48 R IR A 6 S A CAM DRIVE WHEEL HOLDER 1
49 9-49 IEETM3 X 6 M3 X 6 SCREW 2
50 9-50 i vk RIGHT CAM DRIVING GEAR 1
51 9-51 JEATGB/T77 M3 X3 GB/T77 M3X3 SCREW 2
52 9-52 R A PRESSER FOOT LIFT DRIVE GEAR 1
53 9-53 JEO$4E 4 SPLIT WASHER 4 1
54 9-54 LR CIRCUIT BOARD 1
55 9-55 J247GB/T818 M3 X5 GB/T818 M3 X5 SCREW 1
56 9-56 0 R PRESSER FOOT LIFT OSCILLATING ARM 1
57 9-57 FE$4E 4 SPLIT WASHER 4 1
58 9-58 P WASHER 1
59 9-59 I24TGB/T818 M4X8 GB/T818 M4X8 SCREW 2
60 9-60 0 E AT PRESSER FOOT LIFT LEVER 1
61 9-61 2 R) NUT 1
62 9-62 WZREM2. 6 M2. 6 NUT 1
63 9-63 S AT R LEVER LINK SHAFT 1
64 9-64 R AT LEVER DRIVE PIN 1

20 W




65 9-65 EDA - TENSION SPRING 1
66 9-66 EinDa Y MR dn PRESSER FOOT LIFT UPPER LEVER 1
67 9-67 JE$4E 4 SPLIT WASHER 4 1
68 9-68 I 134 SPLIT WASHER 2
69 9-69 Sk s THREAD GUIDER 1
70 9-70 124TGB/T818 M3X6 GB/T818 M3X6 SCREW 2
71 9-71 B2 AR AT THREAD TRIMMING CAM LEVER 1
72 9-72 JFEO44E 3 SPLIT WASHER 3 1
73 9-73 L TORSION SPRING 1
74 9-74 E0A TENSION SPRING 1

21 W




10. THREAD TENSION COMPONENTS

,]9,

22 W



+. ek &R 10. THREAD TENSION COMPONENTS

NO. Drawing NO. AR Parts name Qty.
1 10-1 e 28 3% I THREAD CLAMPER BASE 1
2 10-2 R 2X18 SPRING PIN(2X18) 1
3 10-3 Je LR R THREAD CLAMPING PLATE 2
4 10—4 R ADJUSTMENT DISC SCREW 1
5 10-5 12 REM3 M3 NUT 1
6 10-6 PWIEH WAVEFORM GASKET 1
7 10-7 FALEAR THREAD SLACK PLATE 1
8 10-8 J& 28 b ] e 28 THREAD CLAMP MOUNTING BRACKET 1
9 10-9 Je 2 ot THREAD CLAMP SPRING 1
10 10-10 JE LR TR R THREAD CLAMP ADJUSTING NUT 1
11 10-11 Je 2Bk iR T i THREAD CLAMP TENSION ADJUSTING DISC 1
12 10-12 Je 2k ik F1 A TR THREAD CLAMP TENSION ADJUSTING PLATE 1
13 10-13 J24TGB/T818 M3 L=4 GB/T818 M3 L=4 SCREW 1
14 10-14 244 GB/T845 ST2.9X8  |GB/T845 ST2.9X8 SCREW 1
15 10-15 Pk # THREAD TAKE UP SPRING 1
16 10-16 HR2R 5 THREAD TAKE UP SPRING SEAT 1
17 10-17 Hh2R 5 HElE 4T GB/T818 M3 X 20|GB/T818 M3 X 20 THREAD TAKE UP SPRING SEAT SCREW 1
18 10-18 BEREM3 M3 NUT 1
19 10-19 J24TGB/T818 M4 X 8 GB/T818 M4 X8 SCREW 2
20 10-20 R CARE MARK 1
21 10-21 Je 25k ) ST A THREAD CLAMP TENSION HOLDER GROUP 1
22 10-22 JeLkik Sy 4 THREAD CLAMP TENSION HOLDER 1
23 10-23 Je Lk 5k 71 Iehi THREAD CLAMP TENSION CLAMP PLATE 1
24 10-24 i SPRING 1
25 10-25 JE$4E 2 SPLIT WASHER 2 1
26 10-26 Je 2k ik F A TR THREAD CLAMP TENSION ADJUSTING PLATE 1
27 10-27 J24TGB/T818 M3X6 GB/T818 M3X6 SCREW 2
28 10-28 I 2R A BOBBIN WINDER TENSION DISC HOLDER 1
29 10-29 1247 GB/T818 M3X6 GB/T818 M3X6 SCREW 1
30 10-30 ok 55 AR TENSION COVER HOLDER 1
31 10-31 N TN THREAD SLACK BRACKET GROUP 1
32 10-32 VN R THREAD SLACK HOLDER 1
33 10-33 FALRIEAR THREAD SLACK PRESSER PLATE 1
34 10-34 i SPRING 1
35 10-35 JE$4E 2 SPLIT WASHER 2 1
36 10-36 P WASHER 1
37 10-37 J24TGB/T818 M3 X4 GB/T818 M3 X4 SCREW 2
38 10-38 I24TGB/T818 M4 X8 GB/T818 M4X8 SCREW 1
39 10-39 FA LR AT THREAD SLACK LEVER 1
40 10-40 BN TORSION SPRING 1
41 10-41 ALR TR THREAD SLACK ADJUSTING PLATE 1
42 10-42 124TGB/T818 M3 X 14 GB/T818 M3X 14 SCREW 1
43 10-43 PERE M3 M3 NUT 1
44 10-44 JFEO4%E 3 SPLIT WASHER 3 1
45 10-45 A LR THREAD SLACK ADJUSTING BASE 1
46 10-46 i SPRING 1
47 10-47 124TGB/T818 M3 X 10 GB/T818 M3X 10 SCREW 1
48 10-48 BN A e AR LINKAGE SWITCH MOUNTING PLATE 1
49 10-49 BEh K LINKAGE SWITCH 1
50 10-50 I24TGB/T845 ST2.2X9.5 |GB/T845 ST2.2X9.5 SCREW 1
51 10-51 J2ETGB/T818 M4 X 6 GB/T818 M4 X6 SCREW 1
52 10-52 FA LR AN THREAD SLACK ADJUSTING CRANK 1
53 10-53 TALIRET AXIEL SCREW 1
54 10-54 EA TENSION SPRING 1
55 10-55 e 28 T AR 6 R THREAD CLAMP PANEL COVER PLATE 1
56 10-56 I24TGB/T818 M3 X5 GB/T818 M3 X5 SCREW 2
57 10-57 4 THREAD GUARD HOOK 1
58 10-58

23 W




11. BOBBIN WINDER COMPONENTS

,2]_

24 W



L GREGERAE 1L

BOBBIN WINDER COMPONENTS

NO. Drawing NO. LR Parts name Qty.
1 11-1 1247 SCREW 2
2 11-2 I2ATGB/T77 M3 X3 GB/T77 M3X3 SCREW 1
3 11-3 SeLR Tl WINDING SEAT 1
4 11-4 JFO44E 4 SPLIT WASHER 4 1
5 11-5 WL TR FULL- ADJUSTING PULLEY 1
6 11-6 124TGB/T818 M3 X 25 GB/T818 M3X 25 SCREW 1
7 11-7 T 2R R BN T 58 T HEAR FULL THREAD LINKAGE SWITCH MOUNTING PLATE 1
8 11-8 124TGB/T818 M3X6 GB/T818 M3X6 SCREW 1
9 11-9 SRLR P 1 £ WINDING SEAT GEAR RACK 1
10 11-10 BEREM3 M3 NUT 1
11 11-11 L TORSION SPRING 1
12 11-12 AT SCREW 1
13 11-13 LR2p SR [ i 4 WINDER FIXED MOUNT 1
14 11-14 s daikir e WINDING ELECTRONIC CONTROL GROUP 1
15 11-15 AN WINDING MOTOR 1
16 11-16 LRLRIRFN I WINDING LINKAGE SWITCH 1
17 11-17 J24TGB/T818 M3 X4 GB/T818 M3 X4 SCREW 2
18 11-18 EPEHRZE POWER CABLES 1
19 11-19 ZeLB WINDING SHAFT 1
20 11-20 T TUBE 2
21 11-21 LS 2k MOTOR CABLE 1
22 11-22 IZ4TGB/T818 M2 X8 GB/T818 M2X8 2

25 W




12. POWER SUPPLY & MAIN MOTOR COMPONENTS

27 -33

-23 -

26 7



L AR

12. POWER SUPPLY& MAIN MOTOR COMPONENTS

NO. Drawing NO. LR Parts name Qty.
1 12-1 J24TGB/T818 M4 X 6 GB/T818 M4 X6 SCREW 1
2 12-2 EHL MAIN MOTOR 1
3 12-3 L E AR MIAN MOTOR FIXING PLATE 1
6 12-6 AT SCREW 2
7 12-7 R MAIN MOTOR PAD 1
8 12-8 = L[ 5 1 T AR MAIN MOTOR FIXING ADJUSTING PLATE 1
9 12-9 FHLAER MIAN MOTOR BELT PULLEY 1
10 12-10 A H LA MIAN MOTOR FAN 1
11 12-11 FE$4E 4 SPLIT WASHER 4 1
12 12-12 [ 5E 24T GB/T77 M4X4  |GB/T77 M4X4 FIXING SCREW 2
13 12-13 124TGB/T818 M5X 10 GB/T818 M5X 10 SCREW 2
14 12-14 LR A MAIN MOTOR SYNCHRONOUS BELT 1
15 12-15 124TGB/T818 M4 X 10 GB/T818 M4 X 10 SCREW 4
16 12-16 HLYR A1 POWER GROUP 1
17 12-17 FF % ON/OFF SWITCH 1
18 12-18 4 JA RECEPTACLE 1
19 12-19 JER AR A POWER BOX 1
20 12-20 2k CABLE CLIP 1
21 12-21 J24TGB/T845 ST2.9X6.5 |GB/T845 ST2.9X 6.5 SCREW 2
22 12-22 I24TGB/T845 ST2.9X6.5 |GB/T845 ST2.9X 6.5 SCREW 1
23 12-23 FEL B4 P POWER RECEPTACLE BOX 1
25 12-25 S48 CABLE 1
26 12-26 25 i) B3 4R £ L CONTROLLER SOCKET 1
27 12-27 4paty BINDING TAPE 1
28 12-28 T TUBE 1
29 12-29 FEHHLEIZE MAIN MOTOR LEAD WIRE 1
32 12-32 HPEIM4 M4 WASHER 1
33 12-33 4paty BINDING TAPE 1
34 12-34 L YR 2% power cord

35 12-35 J% 3 foot controller

27T W




